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1. SPECIMEN

The test specimen is a pop-up lifting eye that is designed to
serve as a boat lifting point. The eye slides up and down in
a cast metal housing. Two stainless steel pins serve as stops
for the eye within the housing. The eye housing is attached
to a threaded stainless steel rod which also threads into a
stainless steel billet which floats in a cast stainless steel
sleeve. The sleeve attaches to a surface below deck (or to
the keel plate) to serve as an additional restraint point.

2. MODEL NUMBER
Pop-up lifting eye.

35 REQUIREMENTS
The requirements of this effort are to test the ultimate load
capability of the unit in the lifting direction.

4 PROCEDURES
The test specimen was placed in a tensile testing machine and
held at the center of the lifting eye and the under-deck
mounting plate. Increasing load was applied until separation
occurred. The maximum load and the separation point was
recorded.
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RESULTS

The results of the tests indicate that the ultimate load
strength of the test specimen is 17,500+x500 pounds in the
vertical lifting direction. S/f”

The results of the tests performed indiga
point of the cleat system is the threadeg
rod which connects the eye housing to the
assembly.

that the weak
sStainless steel
der -deck mounting

Photos of the test specimen and the failed rod follow.
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